
Superstition Mountains Community Facilities District No. 1

Wastewater Treatment Facility  
Phasing Plan
Stantec Project No. 181301439

Prepared For:  
SMCFD No. 1
5661 South Ironwood Drive, 
Apache Junction, AZ 85120

Prepared By:  
Stantec Consulting Services Inc.
3133 West Frye Road, Suite 300,  
Chandler, AZ 85226 
480-687-6100



 
 
SMCFD NO. 1 WRF PHASING PLAN  
Final Report 

December 9, 2022 
SMCFD No. 1 

Prepared by: 
Stantec Consulting Services Inc. 

Project Number: 
181301439 | WRF Phasing Plan 

 
 



SMCFD No. 1 WRF Phasing Plan 

 Project Number: 181301439 | WRF Phasing Plan 
 

Revision Description Author Date 
Quality 
Check 

Date 
Independent 

Review 
Date 

0 Draft LH / KD 11/1/22 RM 10/31/22 JCM 11/4/2022 
[...]
Table 25. Fine Drum Screen Descriptions per Phase ................................................................................ 40 
Table 26. Fine Drum Screen Equipment Considerations for Sizing and Cost Estimations ........................ 40 
Table 27. Description of BiolacTM Facility per Phase .................................................................................. 42 
Table 28. Description of BNR Facility per Phase ........................................................................................ 43 
Table 29. Hollow Fiber Membrane System Description per Phase ............................................................ 44 
Table 30. Flat sheet Membrane System Description per Phase ................................................................ 44 
Table 31. Membrane Support System Descriptions per Phase .................................................................. 45 
Table 32. Chlorination Contact Basin Descriptions per Phase ................................................................... 47 
Table 33. Summary of Onsite Effluent Recharge Options .......................................................................... 49 
Table 34. Summary of Offsite Effluent Recharge Options .......................................................................... 49 
Table 35. Summary of Alternative Effluent Recharge Options ................................................................... 50 
Table 36. Summary of Direct Surface Effluent Discharge Options ............................................................. 50 
Table 37. Summary of Alternative Effluent Recharge Options ................................................................... 51 
Table 38. Effluent Management Strategies for Each Phase ....................................................................... 52 
Table 39. Secondary Processes that can meet Class B Requirements established by 40 CFR 503 ........ 54 
Table 40. Description of Sludge Thickening Process for Each Phase ....................................................... 55 
Table 41. Summary of Anaerobic Digesters for Each Phase ..................................................................... 56 
Table 42. Summary of Anaerobic Digestion Facilities for Each Phase ...................................................... 57 
Table 43. Advantages and Disadvantages of Dewatering Equipment Technologies ................................. 57 
Table 44. Summary of Dewatering Facilities for Each Phase ..................................................................... 58 
Table 45. Biosolids Management Strategies for Each Phase ..................................................................... 58 
Table 46. Summary of Digester Gas Equipment for Each Phase ............................................................... 59 
Table 47. Summary of Chemical Storage and Dosing Facilities for Each Phase ....................................... 61 
Table 48. Medium Voltage Service Entrance Switch Gear Descriptions .................................................... 64 
Table 49. Medium Voltage Transformers Descriptions ............................................................................... 65 
Table 50. Low Voltage Motor Control Center Descriptions ......................................................................... 65 
Table 51. Low Voltage Panelboard Descriptions ........................................................................................ 65 
Table 52. Lighting System Descriptions ...................................................................................................... 66 
Table 53. Descriptions of Conductor and Cable Types .............................................................................. 67 
Table 54. Electrical Raceway, Ductbanks, and Handholes Descriptions ................................................... 68 
Table 55. Opinion of Probable Construction Cost for Phase 1 ................................................................... 71 
Table 56. Phase 1 Future Evaluations ........................................................................................................ 72 
 

LIST OF FIGURES 
Figure ES-1. Process Flow Diagram for SMCFD No. 1 Phase 1 ................................................................. vi 
Figure ES-2. Process Flow Diagram for SMCFD No. 1 Phases 2, 3, and 4 ................................................ vii 
Figure ES-3. SMCFD WRF Site Master Plan .............................................................................................. ix 
Figure 3-1. Estimated Average Day Flows for Current and Future Expected Development ...................... 18 



SMCFD No. 1 WRF Phasing Plan 

 Project Number: 181301439 | WRF Phasing Plan iv
 

Figure 3-2: Historical Combined Flows ....................................................................................................... 19 
Figure 3-3: Diurnal Flow for 2022 ............................................................................................................... 20 
Figure 3-4: Preliminary BOD5 Influent Concentration Cumulative Distribution Function ............................ 22 
Figure 3-5: Preliminary COD Influent Concentration Cumulative Distribution Function ............................. 22 
Figure 3-6: Preliminary TSS Influent Concentration Cumulative Distribution Function .............................. 23 
Figure 3-7: Preliminary NH3-N Influent Concentration Cumulative Distribution Function ........................... 23 
Figure 6-1. Diurnal Curve for Phase 2 Equalization ................................................................................... 34 
 

LIST OF APPENDICES 

APPENDIX A PROCESS FLOW DIAGRAMS 

APPENDIX B HYDRAULIC PROFILES 

APPENDIX C SITE PLANS 

APPENDIX D INSTRUMENTATION AND CONTROLS 

APPENDIX E ELECTRICAL 
 



Project Number: 181301439 | WRF Phasing Plan v

SMCFD No. 1 WRF Phasing Plan 

Executive Summary 

The Superstition Mountains Community Facilities District No. 1 (SMCFD) owns and operates a 2.1 million 

gallon per day (MGD) capacity (re-rating in progress for 3 MGD) water reclamation facility (WRF). A 

Water Reclamation Facility Master Plan (WRFMP) was completed in October 2022 and identified the 

wastewater treatment needs for the next 20 years of growth. The WRFMP includes wastewater flow 

projections and recommendations for treatment plant expansion, including a conversion to a membrane 

bioreactor (MBR) process. 

This phasing plan is required to align the water quality goals identified in the WRFMP with needed 

expansions for the WRF. The MBR technology was recommended due to the compact site footprint which 

will support additional spreading basins on-site and avoid impacting existing treatment facilities during 

construction. The very high quality effluent produced by an MBR will support injection wells, off site 

irrigation, and potentially a source for an advanced water purification facility to produce potable water. It is 

expected that near-future effluent uses will include off site non-potable uses for open access irrigation 

and decorative lakes, as well as onsite and offsite recharge. Open access irrigation will require Class A+ 

effluent and expansion of the plant capacity will trigger rules for Best Available Demonstrated Control 

Technology (BADCT) which also requires Class A+ effluent. 

Due primarily to a lack of customers to take the high-quality compost and other regulatory compliance 

issues, future biosolids disposal practice will be landfilling at the nearby landfill. Thus, the existing 

composting facility can be decommissioned. 

The phasing plan includes four phases for implementation of capacity increases over the life of the 

facility. Phase 1 includes continued use of the existing BiolacTM treatment system to maximize the 

utilization of this resource for as long as it is practical and economical to maintain. The Phase 1 process 

flow diagram (PFD) is shown in Figure ES-1. 



SMCFD No. 1 WRF Phasing Plan 

 Project Number: 181301439 | WRF Phasing Plan vi
 

Figure ES-1. Process Flow Diagram for SMCFD No. 1 Phase 1 

 

In Phase 2, the BiolacTM system is demolished in favor of the MBR process. Phase 2 will also include 

primary clarifiers and anaerobic digestion of biosolids, which will reduce overall facility energy 

consumption and reduce the mass of biosolids disposed. 

Phase 3 and 4 will expand upon the process configuration established in Phase 2 with additional 

treatment structures and process equipment. The timing for implementation of Phases 3 and 4 is 

uncertain. Using the information available today, Phase 3 could be more than 20 years in the future. For 

this reason, some of the major structures and buried infrastructure will be built to accommodate Phases 1 

and 2 now and expanded in Phase 3. This helps to optimize the capital expenditures to extend useful life 

of these facilities. The PFD for Phases 2 through 4 is shown in Figure ES-2. 

 

 

 

 

 

 

 



SMCFD No. 1 WRF Phasing Plan 

 Project Number: 181301439 | WRF Phasing Plan vii
 

Figure ES-2. Process Flow Diagram for SMCFD No. 1 Phases 2, 3, and 4 

 

Table 1 summarizes the treatment capacity and number of process units planned for each phase. The 

number of process units includes sufficient redundant capacity for plant maintenance.  



SMCFD No. 1 WRF Phasing Plan 

Project Number: 181301439 | WRF Phasing Plan viii

Table 1. SMCFD WRF Expansion - Phasing Plan Summary 

Phase 

1 2 3 4 

Year of Start of Construction 2024 2038 >2050 >2050

Capacity, AADF (MGD) 6.5 13 19.5 26 

Liquid Stream 

Coarse Screens 2 3 4 5 

Grit 2 2 2 3 

Primary Clarifiers 2 3 4 

Fine Screens 2 3 4 5 

BNR Basins 2 4 6 7 

MBR Tanks 4 6 8 10 

Disinfection Channels 1 2 3 3 

Solids Stream 

Thickening 2 3 3 

Anaerobic Digesters 2 3 4 

Dewatering Units 1 4 4 5 

Sludge Holding Tanks 1 1 2 2 

In addition to the treatment process facilities, Phase 1 will include new ancillary facilities including: 

• New administration building with

o Administrative Offices

o Customer Service/Billing

o Control Room

o Laboratory

o Meeting Room

o Break Room

o Shower and Locker Rooms

• New maintenance building

The existing power supply does not have capacity for expansion. A new electrical power supply and power 

distribution infrastructure will be installed in Phase 1. The existing SCADA system uses a PLC that is out-

of-date and therefore a new SCADA system will be provided for all new facilities with the existing SCADA



SMCFD No. 1 WRF Phasing Plan 

Project Number: 181301439 | WRF Phasing Plan ix

system maintained until Phase 2. Figure ES-3 shows the SMCFD WRF site with phased improvements 

depicted in color. 

Figure ES-3. SMCFD WRF Site Master Plan 



SMCFD No. 1 WRF Phasing Plan 
2 Existing Facilities Summary 

 Project Number: 181301439 | WRF Phasing Plan 10
 

Acronyms / Abbreviations 

AAC 

 

Arizona Administrative Code 

AACE 

 

Association for the Advancement of Cost Engineering 

AAD 

 

Average Annual Day 

AADF 

 

Annual Average Day Flow 

AAP 

 

Arizona Aquifer Protection 

ADEQ Arizona Department of Environmental Quality 

 

ADMM Average Day Maximum Month  

  

ADMMF 

 

Average Day Maximum Month Flow 

AJWD 

 

Apache Junction Water District 

AMF 

 

Average Day Annual Median Flow 

ASR 

 

Aquifer Storage Recovery 

AWQS 

 

Aquifer Wastewater Quality Standards  

AZPDES 

 

Arizona Pollutant Discharge Elimination System 

 

AWC 

 

Arizona Water Company 

BADCT Best Available Demonstrated Control Technology 

 

BOD 

 

Biological Oxygen Demand 

CAP 

 

Central Arizona Project 



SMCFD No. 1 WRF Phasing Plan 
2 Existing Facilities Summary 

 Project Number: 181301439 | WRF Phasing Plan 11
 

CERCLA 

 

Comprehensive Environmental Response, Compensation, and Liability 
Act 

CHP 

 

Combined Heat and Power 

CMAD 

 

Conventional Mesophilic Anaerobic Digestion 

COD 

 

Chemical Oxygen Demand 

DPR 

 

Direct Potable Reuse 

EA 

 

Each 

EPA 

 

United States Environmental Protection Agency 

EDU 

 

Equivalent Dwelling Unit 

FOG 

 

Fats, Oil and Grease 

GPCD 

 

Gallons per Day per Capita 

I/O 

 

Input-Output  

IPS 

 

Influent Pump Station 

LV 

 

Low Voltage 

MBR Membrane Bioreactor 

 

MCC 

 

Motor Control Center 

MGD 

 

Million Gallon per Day 

 

MM 

 

Maximum Month 

MV 

 

Medium Voltage 

NEC 

 

National Electrical Code 

NH3 Ammonia 



SMCFD No. 1 WRF Phasing Plan 
2 Existing Facilities Summary 

 Project Number: 181301439 | WRF Phasing Plan 12
 

 

NPR 

 

Non-Potable Reuse 

O&M 

 

Operation and Maintenance 

OLR 

 

Organic Loading Rate 

OPCC 

 

Opinion of Probable Construction Costs 

P/DU 

 

Person per Dwelling Unit 

PDF 

 

Peak Daily Flow 

PFAS 

 

Per- and Polyfluoroalkyl Substances 

PFBS 

 

Perfluorobutane sulfonate 

PFOA 

 

Perfluorooctanoic acid 

PFOS 

 

Perfluorooctane sulfonic acid 

PHF 

 

Peak Hour Flow 

PSRP 

 

Progress to Significantly Reduce Pathogens 

SCADA 

 

Supervisory Control and Data Acquisition 

SDWA 

 

Safe Drinking Water Act 

SMCFD 

 

Superstition Mountains Community Facilities District 

 

SRP 

 

Salt River Project 

TKN 

 

Total Kjeldahl Nitrogen 

TSCA 

 

Toxicity Substances Control Act 

TSS 

 

Total Suspended Solids 



SMCFD No. 1 WRF Phasing Plan 
2 Existing Facilities Summary 

 Project Number: 181301439 | WRF Phasing Plan 13
 

USF 

 

Underground Storage Facility 

UV 

 

Ultraviolet 

VOC 

 

Volatile Organic Compound 

VSS 

 

Volatile Suspended Solids 

WRF 

 

Water Reclamation Facility 

 

WRFMP 

 

Water Reclamation Facility Master Plan 

 



Project Number: 181301439 | WRF Phasing Plan 14

SMCFD No. 1 WRF Phasing Plan 
1 Project Background  

1 Project Background 

1.1 Introduction 

The Superstition Mountains Community Facilities District No. 1 (SMCFD) was established in July 1992 to 

provide sanitary sewer services and treatment for the City of Apache Junction (City). The district is an 

independent, public, non-profit utility with the rights and powers of special taxing districts. The operational 

system includes a sanitary sewer collection system, a lift station, and a 2.1 MGD (re-rating in progress for 

3 MGD) capacity WRF. The treated wastewater is currently used for recharge in basins located within the 

WRF complex or discharged to the adjacent Unnamed Wash tributary connected to Siphon Draw. The 

Water Reclamation Facility Master Plan (WRFMP) was completed in October 2022 and identified the 

wastewater treatment needs for the next 20 years of growth in the existing planning area and future 

planning area. The WRFMP includes wastewater flow projections and recommendations for treatment 

plant expansion, including a conversion to membrane bioreactor (MBR) process for the high quality of 

effluent needed for future indirect or direct potable reuse (DPR) by the drinking water provider.  

The phasing plan is required to align the water quality goals identified in the WRFMP with needed 

expansions for the WRF. The phasing plan will be centered on moving forward in a focused manner from 

existing BiolacTM treatment and sludge composting to MBR treatment and anaerobic sludge digestion at 

full buildout. The effluent quality is required to meet Arizona Department of Environmental Quality (ADEQ) 

A+ standard to match the proposed effluent reuse strategies which include ground water recharge, direct 

injection, ASR wells, non-potable pipe reuse, and ultimately DPR. 

1.2 Scope of Work 

The phasing plan will include a transition plan from the current BiolacTM treatment and sludge composting 

systems to a MBR and anaerobic digesters. The scope of work includes sizing treatment units to allow 

depiction at scale on site plans, but it is not the intent of the phasing plan effort to evaluate all possible 

treatment technology options. Rather, a reasonable assumption of suitable equipment and technologies, 

sized conservatively, will be used to demonstrate that the planned facilities will fit within the 97 acre site.  

As part of the design process, proposals will be gathered from at least two manufacturer’s representatives 

for comparable equipment and treatment systems. Future design efforts will include more detailed 

evaluations of specific technologies that can offer improvements in footprint, performance, price, and 

other factors. The phasing plan will also include a Class 4 opinion of probable construction costs (OPCC). 

In general, the phasing plan includes the following: 

• Four phases to the expansion

• Phase 1 increases WRF capacity to 6.5 MGD

o The BiolacTM Facility will remain online

o The new MBR Facility will be built in parallel to the existing BiolacTM Facility



SMCFD No. 1 WRF Phasing Plan 
2 Existing Facilities Summary 

Project Number: 181301439 | WRF Phasing Plan 15

o The two facilities will be operated simultaneously

o Some Phase 1 structures will be sized for Phase 2

o New Administrative and Maintenance Buildings will be sized for ultimate capacity

• Phase 2 increases WRF capacity to 13 MGD

o Equipment will be added to get to Phase 2 capacity

o The BiolacTM Facility will be decommissioned

• Phase 3 and 4 increases WRF capacity to 19.5 and 26 MGD, respectively

o Structures will be deferred to save capital cost



SMCFD No. 1 WRF Phasing Plan 
2 Existing Facilities Summary 

Project Number: 181301439 | WRF Phasing Plan 16

2 Existing Facilities Summary 

The SMCFD WRF has a rated capacity of 2.1 MGD (re-rating in progress for 3 MGD, as max month flow). 

The WRF receives flow from off site sanitary sewer lift stations (currently the Baseline Lift Station and 

Williams Field Lift Station under construction) and has a septage receiving facility onsite.  

Existing unit processes at the SMCFD WRF consist of mechanical and manual bar screens, aerated grit 

removal, BiolacTM extended aeration basins, clarifiers, tertiary disc filters, and a chlorine contact tank for 

disinfection. Reclaimed water produced at the SMCFD WRF is used to recharge the aquifer through 

infiltration basins and recharge basins at the plant site but can also be discharged to Unnamed Wash. 

Descriptions of the existing WRF unit processes are provided in Table 2. 

Table 2. Summary of Existing WRF Unit Processes 

Unit Process Facilities 

Septage Receiving 
Stations 

• Screening

• Aerated holding tanks
• Pump system

Headworks1

• 7.6 MGD peak hour capacity

• Mechanical bar screen (installed 2022)
• Screenings conveyor/compactor
• Manual bar screen (bypass)
• Aerated grit chamber
• Grit classifier

Aeration Basins 

• 3 MGD (re-rating in progress) total average day max month flow and load
• Two trains, Parkson BiolacTM system
• Aeration basins 2.12 MG each
• Three turbo blowers (installation in progress)

Clarifiers1

• 3.17 MGD maximum month capacity
• Three rectangular clarifiers each aeration basin
• One RAS airlift pump per clarifier

Filtration • One Leopold Ultrascreen Filter

Disinfection/Contact 
Basins1

• 7.2 MGD peak hour flow capacity
• One chlorine contact chamber
• Sodium hypochlorite for chlorination
• Sodium thiosulfate for de-chlorination, respectively.

Solids Process and 
Handling 

• 3.89 MGD average day maximum month flow equivalent
• Two stabilization lagoons
• Polymer addition system
• Six sand drying beds, two solar drying beds (North and South)

1 Capacity based on Findings from Rerating Study of SMCFD Water Reclamation Facility (WWTF 2018 

Rerating Study, Tetra Tech, Inc, November 2019) 



SMCFD No. 1 WRF Phasing Plan 
3 Projected Wastewater Flows and Loads 

 Project Number: 181301439 | WRF Phasing Plan 17
 

3 Projected Wastewater Flows and Loads 

Plant influent and operational data, and the original design criteria for the SMCFD WRF were reviewed 

and evaluated to develop design criteria for flows, loads, and hydraulic considerations for the expansion 

of the facility. This section reviews the existing and projected populations, the existing and projected 

influent conditions, design flows, and loadings.  

3.1 Population Projections 

A significant population growth is expected in the SMCFD service area. The City of Apache Junction 

population is expected to increase at an average rate 1.8% per year based on findings from SMCFD’s 

2020 Master Plan. The existing service area population had an approximate population of 20,536 and it is 

estimated to increase at a rate of 2.0% per year. Furthermore, the Superstition Vistas planned 

development is expected to add 27,370 houses to the service area. Low, medium, and high growth 

projections have been evaluated for three different scenarios as shown in Table 3.  

Table 3. Population Projections Based on Different Growth Assumptions from SMCFD’s 2020 

Master Plan 

Year 
Low Growth Medium Growth High Growth 

EDUs Population EDUs Population EDUs Population 
2022 8,214 20,536 8,214 20,536 8,214 20,536 
2025 8,717 21,793 9,767 23,893 9,767 24,943 
2030 9,624 24,061 15,924 36,661 15,924 42,961 
2035 10,626 26,565 22,776 50,865 22,776 63,015 
2040 11,732 29,330 26,282 58,430 26,282 72,980 
2045 12,953 32,383 27,953 63,595 27,953 79,201 
2050 14,301 35,754 29,301 70,214 29,301 87,444 

Notes: 
(1) EDU’s for SMCFD existing service area and City of Apache Junction have been calculated based 

on a 2.5 people/EDU assumption. 
(2) Low growth assumes a 2.0% growth rate for the existing service area and that Superstition 

Vistas planned development does not occur. 
(3) Medium growth assumes a 2.0% growth rate for the existing service area and an average of 2 

people/dwelling added by the Superstition Vistas planned development. 
(4) High growth assumes a 2.0% growth rate for the existing service area and an average of 3 

people/dwelling added by the Superstition Vistas planned development. 

Population growth has been converted to estimated WRF Average Day Flows by using an average per 

capita wastewater produced conversion of 80 gallons per day per capita (gpcd). Results are shown in 

Figure 3-1.  



SMCFD No. 1 WRF Phasing Plan 
3 Projected Wastewater Flows and Loads 

Project Number: 181301439 | WRF Phasing Plan 18

Figure 3-1. Estimated Average Day Flows for Current and Future Expected Development 

3.2 Existing Influent Review and Projected Influent Conditions 

A review of historical flow and loading data was completed. Table 4 summarizes the daily sampling of the 

historical average influent and septage flows for the SMCFD WRF from January 2014 through July 2022. 

The AAF combined flow during the period evaluated was 1.45 MGD, while the ADMMF combined flow 

was 1.76 MGD. 

Table 4. Historical Influent and Septage Flows, AAF, AMF, ADMMF, and PDF 

Flow (MGD) Influent Septage Combined 

AAF 1.43 0.02 1.45 

AMF 1.43 0.03 1.47 

ADMMF 1.73 0.03 1.76 

PDF 2.79 0.09 2.88 
Notes:  

(1) AAF = Average Day Annual Average Flow

(2) AMF = Average Day Annual Median Flow

(3) ADMMF = Average Day Maximum Month Flow (90th percentile of average day flows)

(4) PDF = Peak Day Flow



SMCFD No. 1 WRF Phasing Plan 
3 Projected Wastewater Flows and Loads 

 Project Number: 181301439 | WRF Phasing Plan 19
 

Figure 3-1 illustrates the daily historical combined flow for the SMCFD WRF from January 2014 through 
July 2022. Main takeaways from the influent flow include: 

• The increase in daily flow during the winter is visible from approximately late November 

through April 

• There is diminished fluctuation between winter and summer flows starting in 2020 

• The daily flow has been increasing since 2020 

Figure 3-2: Historical Combined Flows 

 

Figure 3-3 presents two weeks of diurnal influent flow in 2022. The February data set represents the 

winter month conditions (high flow) and June data set represents the summer conditions (low flow). The 

average daily flow during the two weeks was 1.4 MGD.  

0.0

0.5

1.0